HYDRO TRACTOR

Part’s Manual

Models
936050 46" Precision Hydro Tractor

A ENGLISH 434570 Rev. 1 05.27.10

Printed in the U.S.A.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “TRACTOR”

+ MODEL NUMBER - “936050 (96046001900)”

» Part Number

 Part Description

TABLE OF CONTENTS

ST 0 T I L 3
I 0 N o 0 4-5
0 o S 6-7
D 8-9
L] 10-11
STEERING ... s s s s e 12-13
S ] L N 14-15
MOWER DECK ...t nssssssss s s s s ssss s s s s sammms s s s s s nnnas 16-17
L0 AT | 18-19
] 0 20-21



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
SCHEMATIC

SCHI10

RED .o.

AMMETER
(OPTIONAL)

WHITE

BLACK

ORANGE

+ ‘ =
BATTERY
SOLENOID
r——-==--- - STARTER
| |
O\ O—=2—0 ‘
FUSE !
I BLACK
T
| I
|
WHITE
T !
| ; ,—{TT}J
1 | : : :
—O 1 O— ; 3 ;
| | | ' ' '
| | ! —O O
1 e
T ‘ | ATTACHMENT CLUTCH
| (CLUTCH OFF)
| ! BLACK
,,,,,,,, | WV
CLUTCH/BRAKE GRAY
(PEDALUP) | | - - -_-_--_-_--—----Z
|
|
BLACK ‘ REVERSE SWITCH
| (NOT IN REVERSE)
BLACK| |
I
!
P
BLACK L
A2 BLACK
BLACK hd

| SEAT SWITCH

13 BLACK (NOT OCCUPIED)

BLACK

F‘\J_\
o4

BLACK /WHITE

JUNCTION

1

!

!

I CONNECTOR
|

|

!

| SHORTING
| CONNECTOR
| CHASSIS

| HARNESS

IGNITION

O SPARK
PLUGS GAP

UNIT

(2 PLUGS ON

(OPTIONAL) TWIN CYL. ENGINES)

BLUE

HOUR BLACK

O

METER

POWER OUTLET

FUEL SHUT-OFF
SOLENOID
(IF SO EQUIPPED)

(OPTIONAL)
CHARGING SYSTEM OUTPUT
:9-16 AMP DC @ 3600 RPM
O REGULATOR
STATOR

28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)

BROWN

BLACK

LIGHT |
_SWITCH _ 1
HEADLIGHTS
—
IGNITION SWITCH ) WIRING INSULATED CLIPS '
NOTE: IF WIRING INSULATED
POSITION | CIRCUIT ~ “MAKE” o a CLIPS WERE REMOVED FOR NON-REMOVABLE
OFF | MYGtAl SERVICING OF UNIT, THEY CONNECTIONS
RUN/OVERRIDE| B+Al DA SHOULD BE RE-INSTALLED TO
RUN BtAl L+A2 — P&%}E‘E}LY SECURE YOUR —O—
START [B+S+Al CHASSIS ss s ss : REMOVABLE
03107 CHASSIS HARNE DASH HARNE CONNECTIONS
CONNECTOR CONNECTOR

(MATING SIDE)

3

(MATING SIDE)



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19

ELECTRICAL

TO5S

With 12V Outlet Option

103__

With Service Minder Option




TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
ELECTRICAL

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 163465 21546162 BATTERY

2 74760412 21546803 BOLT HEX HEAD 1/4-20 X 3/4

8 186491 21546233 BOX BATTERY

16 176138 21546205 SWITCH INTERLOCK PUSH-IN

21 183759 21546226 HARNESS SOCKET LIGHT W/4152J
22 4152J 21546673 BULB LIGHT

24 400253 21546556 CABLE BATTERY

25 412894 21546646 CABLE STARTER

26 175158 21546200 FUSE

27 73510400 21546779 NUT KEPS HEX 1/4-20 UNC

28 145491 21546112 CABLE, GROUND

29 401545 21546574 SWITCH, SEAT

30 193350 21546319 SWITCH, IGNITION

33 411933 21547339 KEY/CHAIN.BLISTER PACK.GEN.USA
34 110712X 21546050 SWITCH LIGHT/RESET

40 401098 21546568 HARNESS IGNITION DASH

41 17720408 21546210 SCREW THD CUT 1/4-20 X 1/2

42 131563 21546082 COVER, TERMINAL

43 192507 21546294 SOLENOID

46 401763 21547327 GUAGE.HOURMETER

55 17060512 21546187 SCREW THDROL 5/16-18 X 3/4 TYTT
71 194276 21546323 HARNESS IGNITION

79 175242 21546201 SOCKET ASM BULB TWISTLOCK
87 197802 21546457 SWITCH INTERLOCK CLUTCH CABLE
90 400724 21546559 COVER TERMINAL BATTERY

91 190270 21546274 STRAP BATTERY

99 17670412 21546207 SCREW 1/4-20 X 3/4

100 19091416 21546277 WASHER 9/32 X 7/8 X 16

102 404454 21546594 HARNESS PIGTAIL

105 407568 21546625 SWITCH REVERSE

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19

CHASSIS

q_1_r2

chassis-tex_elite-hus



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
CHASSIS

ITEM MFG. ARIENS
NO. NO. PART NO. DESCRIPTION

5 199647X428 21547447 DASH
14 425404X422 21546867 HOOD

15 188264X599 21546261 LENS GRILLE LH

18 432255 21547260 GRILLE.ELITE.ARIENS.BLACK

25 188263X599 21546260 LENS GRILLE RH

34 196125 21546384 PLATE ENGINE

36 17060512 21546187 SCREW 5/16-18 X 3/4

37 414878X422 21546669 FENDER

52 73680500 21546784 NUT CROWN LOCK 5/16-18

58 412280 21546643 DRAWBAR UPPER

68 17490508 21546199 SCREW THDROL 5/16-18 X 1/2
130 416358 21546675 SCREW #10 X 0.750 BOS THREAD
137 184921 21546230 BUMPER HOOD

138  193224X428 21546311 CUPHOLDER

150 431632 21547360 DUCT HEAT HOOD

151 407807 21546626 BRACKET PIVOT

152 199535 21546501 SHIELD BROWNING/DEBRIS

159 17000612 21546181 SCREW 3/8-16 X 3/4

161  193229X428 21546316 WINDOW FUEL

162 142432 21546106 SCREW HEX WSH HI-LO 1/4 X 1/2 UNC
165 196826 21546413 SUPPORT TANK REAR

175 193243 21546317 CROSSMEMBER

176 400776 21546562 SCREW 10-24 X 5/8 WSHD QDRX
177 195227 21546356 BUSHING STEERING

180 415063 21546670 CHASSIS

181  193102X428 21546304 BUSHING MTG. FENDER CRGO.
182 193057 21546302 DASH LOWER

183 74520520 21547383 BOLT.FIN.HEX.5/16-18 UNC X1-1/4
189 17000512 21546180 SCREW 5/16-18 X 3/4

191 416500 21546678 INSERT LENS REFLECTIVE RH
194 73900500 21546789 NUT LOCK HEX FLANGE 5/16-18
196 414579 21546663 CONSOLE ASM. DECK LIFT

205 188265X428 21546262 SKIRT SIDE RH
206 188266X428 21546263 SKIRT SIDE LH

213 74760512 21546804 BOLT HEX HD 5/16-18 UNC X 3/4
218 196395 21546400 X-PIECE HOOD

217 409167 21546636 ROD PIVOT

228 195161 21546343 STUD FASTENER

235 406129 21546619 SPACER FENDER

236 73930500 21546793 NUT CENTER LOCK 5/16-18 UNC
287 17600406 21546204 SCREW HEX WASHEAD 1/4-20 X 3/8
297 188267 21546264 INSERT LENS REFLECTIVE LH

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
DRIVE

S — ! g |
” w h
drive-tex_K46_pedal 53 99 230



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
DRIVE

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION
L TRANSAXLE, TUFFTORQ K46BT
2 123583X 21546070 KEY

15 19131316 21546284 WASHER 13/32 X 13/16 X 16 GA.
17 413678 21546654 SPRING, BRAKE

26 199679 21546508 SPRING RETURN CRUISE

29 403806 21546593 ROD, BRAKE

33 12000001 21546051 RING E

35 197722 21546453 ROD, BRAKE, PARK

42 8883R 21546831 COVER, FOOT PEDAL

49 72110614 21546766 BOLT

50 194327 21546331 PULLEY IDLER FLAT

51 73900600 21546790 LOCK NUT 3/8-16

52 194326 21546330 IDLER V-GROOVE 910" OFFSET
56 130969 21546080 V-BELT, DRIVE

64 197865 21546465 SHAFT ASM. PEDAL BRAKE CONTROL
73 74490544 21546798 BOLT HEX 5/16-18 X 3.75

80 410024 21546637 STRAP TORQUE

92 74760520 21546806 BOLT FIN HEX 5/16-18 UNC X 1.25
99 415742 21546674 ROD SPRING BYPASS

116 73900500 21546789 NUT LOCK HEX FLANGE 5/16-18
125 17000512 21546180 SCREW 5/16-18 X 3/4

143 17490508 21546199 SCREW 5/16-18 X 1/2

153  4497H 21546739 RETAINER SPRING

159 76020412 21546820 PIN COTTER 1/8 X 3/4

160 169484 21546178 RETAINER CLIP

161  105709X 21546028 SPRING, RETURN, CLUTCH

163 401034 21546567 ROD PEDAL CONTROL

166 429164 21547349 NUT PUSH .625

167 405257 21546608 LATCH BRAKE PARKING

170 413430 21546648 KEEPER BELT CENTERSPAN

183 137057 21546087 SPACER AXLE

184  198403X505 21546477 HANDLE PARKING BRAKE

185 72110622 21546768 BOLT

186 194321 21546328 SPACER RETAINER

187 19133210 21546287 WASHER

188 194323 21546329 LINK CLUTCH GROUND DRIVE
189 194317 21546324 BELLCRANK GROUND DRIVE

190 194318 21546325 KEEPER BELLCRANK GROUND DRIVE
205 121748X 21546066 WASHER 25/32 X 1-5/8 X 16 GA.
206 197867 21546467 BRACKET MOUNT LATCH CRUISE
207 197868 21546469 LATCH CONTROL CRUISE

208 197869 21546470 GEAR SECTOR CONTROL CRUISE
209 400769 21546561 ROD CONTROL CRUISE

210 400980 21546565 ROCKR ASM. PDEAL CONTROL
211 120183X 21546061 BEARING NYLON

213  400799X428 21546563 KNOB CONTROL CRUISE

214 421263 21547005 PEDAL FORWARD

215 197301X428 21546436 PAD PEDAL REVERSE

216 196131 21546385 BRACKET PULLEY IDLER

221 403187 21546588 RETAINER SPRING CLIP HANDLE
222 79212010 21546821 WASHER 21/32 X 1-1/4 10 GA.

225 403319 21546589 KEEPER BELT TRANSAXLE

226 401564 21546575 BRACKET MOUNT TORQUE

230 188967 21546272 WASHER HARDEN .793 X 1.637 X 060
231 407287 21546622 IDLER V-GROOVE

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
ENGINE

21— 87

20

SPARK ARRESTER KIT

engine-tex_bs-2cyl_51_r1

10



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
ENGINE

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 ------ ENGINE B&S MODEL NO. 445577-1187-B1
2 149723 21546118 MUFFLER

9 194320 21546327 KEEPER BELT ENGINE

12 405472 21547006 PULLEY ENGINE

15 400021 21546553 TANK FUEL

18 430218 21547354 CAP FUEL

20 421473X428 21547402 CONTROL THROTTLE/CHOKE

21 416358 21546675 SCREW #10 X 0.750 BOS THREAD
28 401135 21546570 FUEL LINE

29 137180 21546090 SPARK ARRESTER KIT

37 123487X 21546069 CLAMP HOSE

42 10040700 21546004 WASHER LOCK 7/16

45 73510400 21546779 NUT KEPS HEX 1/4-20 UNC

62 146629 21546113 SHIELD HEAT MUFFLER

69 165391 21547297 GASKET MUFFLER

70 159955 21547295 EXHAUST TUBE LH

71 160589 21547296 EXHAUST TUBE RH

79 183906 21547307 SCREW SOCKET HEAD 5/16-18 X 1
81 148456 21546117 TUBE DRAIN OIL EASY

82 428287 21547348 VALVE OIL DRAIN

84 17060620 21547225 SCREW 3/8-16 X 1-1/4

85 173937 21546191 BOLT 7/16-20 X 4 X GR. 5-1.5

87 171877 21546190 BOLT 5/16 - 18 X 3/4

90 17000616 21546182 SCREW 3/8-16 X 1

91 187495 21546246 BUSHING

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

For engine service and replacement parts, call the toll free

number for your engine manufacturer listed below:

Briggs & Stratton 1-800-233-3723

Engine Power Rating Information

The gross power rating for individual gas engine models is labeled in accordance with SAE (Society of Automotive En-
gineers) code J1940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-05). Torque values are derived at 3060 RPM; horsepower values
are derived at 3600 RPM. Actual gross engine power will be lower and is affected by, among other things, ambient operat-
ing conditions and engine-to-engine variability. Given both the wide array of products on which engines are placed and
the variety of environmental issues applicable to operating the equipment, the gas engine will not develop the rated gross
power when used in a given piece of power equipment (actual “on-site” or net power). This difference is due to a variety
of factors including, but not limited to, accessories (air cleaner, exhaust, charging, cooling, carburetor, fuel pump, etc.),
application limitations, ambient operating conditions (temperature, humidity, altitude), and engine-to-engine variability.
Due to manufacturing and capacity limitations, Briggs & Stratton may substitute an engine of higher rated power for this
Series engine.

11



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
STEERING ASSEMBLY

steering-tex_STDSRR_1_r2 T

12



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
STEERING ASSEMBLY

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 414851X428 21547398 WHEEL STEERING

2 195968 21546377 AXLE ASM., FRONT

4 403087 21546582 SPINDLE ASM., LH

5 403088 21546583 SPINDLE ASM., RH

6 6266H 21546750 BEARING, RACE THRUST HARDEN
7 121748X 21546066 WASHER 25/32 X 1-5/8 X 16 GA.

8 12000029 21546053 RING, CLIP #T5304-75

9 121232X 21546064 CAP, SPINDLE

13 121749X 21546067 WASHER 25/32 X 1-1/4 X 16 GA.

14 10040600 21546003 WASHER, LOCK HVY HLCL SPR 3/8
15 73540600 21546782 NUT, CROWN LOCK 3/8-24 UNF

16 408219 21546628 SHAFT STEERING

19 194729 21546334 PLATE STEERING

20 199743X428 21546509 BOOT, STEERING

21 186737 21546234 ADAPTER, WHEEL STEERING

22 420537 21547231 STEERING SUPPORT LOWER

26 414854X428 21546665 INSERT, WHEEL STEERING

28 17000612 21546181 SCREW 3/8-16 X 3/4

35 194732 21546335 GEAR, SECTOR PLATE

45 19183812 21546291 WASHER 9/16 ID X 2-3/8 X 12 GA.

51 73940800 21546795 NUT HEX JAM TOPLOCK 1/2-20 UNF
53 188967 21546272 WASHER HARDENED .793 X 1.637 X .060
57 407465 21546623 BRACKET UPSTOP

58 194747 21546339 BOLT SHOULDER SECTOR PIVOT CFM
59 194748 21546340 WASHER THRUST SECTOR STEERING
60 73971000 21546797 NUT FLANGE LOCK 5/8-11

61 194740 21546337 DRAGLINK, LH

62 194741 21546338 DRAGLINK, RH

63 17000512 21546180 SCREW 5/16-18 X 3/4

64 199849 21546512 RETAINER CLIP SPRING STEERING
66 71020748 21546754 BOLT HEX FGHD 7/16-14 X 3 SERR
67 194737 21546336 BUSHING PM FRONT AXLE

68 73900700 21546791 NUT LOCK FLANGE 7/16-14 GR. 5
69 199162 21546483 WASHER 1.5 X .505 X .118

70 196197 21546386 BRACKET DECK SUSP. FRONT

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

13



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19

SEAT ASSEMBLY

1
el
—
I
)
0
©
P
[0}
bl
poi
@
o}
»

14



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
SEAT ASSEMBLY

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 423010 21546703 SEAT

2 180166 21546216 BRACKET PIVOT FENDER

3 140675 21546101 STRAP, ASM FENDER

6 73800600 21546787 NUT, LOCK W/INS. 3/8-16 UNC
7 124181X 21546074 SPRING, SEAT CPRSN

8 171877 21546190 BOLT 5/16-18 UNC X 3/4 W/SEMS
10 196977 21546414 PAN, SEAT

21 171852 21546189 BOLT, SHOULDER 5/16-18

37 73800500 21546786 NUT, LOCK 5/16-18 UNC

40 197661 21546451 HANDLE SLIDE SEAT

41 198200 21546473 SPRING LATCH SEAT

43 74760612 21546810 BOLT FIN HEX 3/8-16 UNC X 3/4
44 19133812 21546288 WASHER 13/32 X 2-3/8 X 12 GA.

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

15



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
MOWER DECK

46_tex_It_pred_26




TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
MOWER DECK

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 405049X422 21546603 MOWER HOUSING

2 405507 21546618 COVER MANDREL LH

3 405506 21546617 COVER MANDREL RH

6 195186 21546347 ARM SUSPENSION

7 416358 21546675 SCREW #10 X 0.750 BOS THREAD

8 193003 21546301 BOLT/WASHER ASM 7/16-20 UNF

11 405380 21546611 BLADE MOWER HI-LIFT

-- 403107 21547328 BLADE MOWER MULCHING

13 192872 21546300 SHAFT ASSEMBLY, MANDREL

14 187281 21546238 HOUSING, MANDREL

15 110485X 21546046 BEARING, BALL, MANDREL

19 196539 21546411 BOLT, SHOULDER

21 73680500 21546784 NUT

23 192557 21546296 BRACKET, DEFLECTOR

24 105304X 21546025 CAP, SLEEVE

25 197026 21546416 SPRING, TORSION, DEFLECTOR

26 110452X 21546045 NUT, PUSH

27 405357 21546610 SHIELD, DEFLECTOR

29 131491 21546081 ROD, HINGE

30 173984 21546192 SCREW THDROL ROLLING WSH HD

31 187690 21546253 WASHER, SPACER

32 197473 21546446 PULLEY, MANDREL

33 400234 21546554 NUT, TOPLOCK, FLANGED

34 72110612 21546765 BOLT CARR SH. 3/8-16 X 1-1/2 GR. 5

36 197379 21546440 PULLEY, IDLER

37 19131316 21546284 WASHER 13/32 X 13/16 X 16 GA.

38 432520 21547367 KEEPER.BELT.MANDREL.PULLEY

40 73900600 21546790 NUT, LOCK FLG. 3/8-16 UNC

42 198410 21546478 SPRING TORSION BRAKE

43 197256 21546423 SPRING TORSION RETAINER

46 137729 21546091 SCREW

47 197250 21546421 BRACKET CLUTCH CABLE

55 197249 21546419 ARM, IDLER

56 199092 21546482 SPACER, RETAINER

57 17000616 21546182 SCREW HEXWSH THD 3/8-16 X 1

59 141043 21546103 GUARD, TUV IDLER (94)

60 199471 21546497 ARM BRAKE MOWER

63 199477 21546499 ARM BRAKE MOWER

64 405139 21546605 LINKAGE BRAKE

67 198398X428 21546476 HANDLE, CLUTCH CABLE

68 405143 21546607 V-BELT

69 72140505 21546770 BOLT

70 199779 21547323 CLUTCH ASM. MANUAL

113 17000510 21546179 SCREW 5/16-18

116 4898H 21546741 BOLT, SHOULDER

117 188606 21546267 WHEEL, GAUGE

118 73930600 21546794 NUT, CROWNLOCK 3/8-1

119 19121414 21546281 WASHER 13/32 X 7/8 X 14 GA.

122 197258 21546424 KEEPER BELT ENG. LH

123 197259 21546426 KEEPER BELT ENG. RH

144 199204 21546489 KEEPER BELT

145 193197 21546308 PULLEY IDLER PRIMARY

147 401872 21546577 SPRING RETURN

152 408714 21546635 CABLE CLUTCH MANUAL W/SPR.

188 195161 21546343 STUD FASTENER

189 73900500 21546789 NUT LOCK HEX FLANGE

195 17000612 21546181 SCREW 3/8-16 X 3/4

197 19131312 21546283 WASHER 13/32 X 13/16 X 12 GA.

198 403149 21546584 BAFFLE CENTER FRONT

199 403150 21546586 BAFFLE FRONT RH

200 413524 21546651 WASHER 13/32 X 1 X 1/2 11 GA.

240 74520636 21546799 BOLT FIN HEX 3/8-16 X 2-1/4 GR. 5

241 152927 21547128 SCREW

242 415598 21547345 PORT WASHOUT

-- 192870 21546299 MANDREL ASSEMBLY (INCLUDES
HOUSING, SHAFT ASSEMBLY, AND BEARING
ONLY - PULLEY/NUT/WASHER AND BLADE
BOLT/WASHERS NOT INCLUDED)

-- 416405 21547347 COUPLING QUICK CONNECT

-- 423803 21546719 REPLACEMENT MOWER, COMPLETE

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

17



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
MOWER LIFT

|
|
|
\|
lift-tex_22 ‘?13‘.

18



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
MOWER LIFT

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

2 422027 21547240 SHAFT ASM., LIFT

3 195231 21546358 LEVER ASM., LIFT RH

7 196492X428 21546408 GRIP, LEVER

10 196314 21546397 SPRING TORSION

87 194209 21546322 PIN COTTER 7/16 BOW TIE LOCK
88 410710 21546638 SPRING LIFT ASSIST

89 19191912 21546292 WASHER CLEAR ZINC

90 194208 21546321 PIN COTTER 5/16 BOW TIE LOCK
91 195181 21546344 LINK ASM. LIFT REAR

97 17000612 21546181 SCREW 3/8-16 X .75 SMGML TAP/R.Z
98 195270 21546360 LINK LIFT SUSP. FRONT MOWER
100 73930600 21546794 NUT CENTERLOCK 3/8-16 UNC
101 407003 21546620 LINK ASM. LIFT FIXED

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

19



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19

DECALS
1

13 11 2 12

P
PN

10 7 8 10

s i AY

WHEELS AND TIRES

20



TRACTOR - - MODEL NO. 936050 (96046001900), PRODUCT NO. 960 46 00-19
DECALS

ITEM MFG. ARIENS

NO. NO. PART NO. DESCRIPTION

1 431717 21547248 DECAL, HOOD RH

2 431747 21547241 DECAL, HOOD LH

3 432540 21547368 DECAL.SDPNL.PWRDBY KOHL.ARIENS
4 431721 21547145 DECAL, FENDER

5 429557 21547351 DECAL, ENG H.P.

6 411658 21546639 DECAL, FENDER OPERATOR'S

7 434507 21547371 DECAL, DASH LOWER

8 170563 21546186 DECAL, WARNING

9 145005 21546109 DECAL, BATTERY DNGE/POI

10 422813 21546693 DECAL, FENDER SD

11 431434 21547358 DECAL, REPLACEMENT

12 422816 21546695 DECAL, FENDER FLAG

13 431740 21547247 DECAL, STEERING WHEEL

14 160396 21546145 DECAL, MOWER SCHEMATIC

-- 400981X428 21546566 PAD, FOOTREST CONTROL

-- 166960 21546177 DECAL, BYPASS

-- 193226X428 21546313 PAD, FOOTREST, LH

-- 434568 21547285 MANUAL, OPERATOR'S (ENG/FRENCH)
-- 434569 21547286 MANUAL, OPERATOR'S (SPAN)
-- 434570 21547268 MANUAL, PARTS (ENG/FRENCH)

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm

WHEELS AND TIRES
ITEM MFG. ARIENS
NO. NO. PART NO. DESCRIPTION
1 59192 21546747 CAP, VALVE, TIRE
2 65139 21546751 STEM, VALVE
3 106732X 21546037 RIM ASSEMBLY, FRONT
4 59904 21546748 TUBE, FRONT
5 106222X 21546034 TIRE, FRONT
6 278H 21546547 FITTING, GREASE
7 9040H 21546832 BEARING, FLANGE
8 104757X428 21546023 CAPR, AXLE
9 420531 21546685 TIRE, REAR 18 X 9.5-8 TURF SAVER
10 7152J 21546755 TUBE, REAR
11 106108X 21546029 RIM ASSEMBLY, REAR
-- 144334 21546845 SEALANT, TIRE (10 OZ. TUBE)

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

21



Two-Year Limited Consumer
Lawn Tractor Warranty

Ariens Company (Ariens) warrants to the original purchaser that
Ariens brand consumer tractors will be free from defects in material
and workmanship for a period of two years after the date of purchase. An authorized Ariens dealer will repair
any defect in material or workmanship, and repair or replace any defective part, subject to the conditions,
limitations and exclusions set forth herein. Such repair or replacement will be free of charge (labor and parts)
to the original purchaser except as noted below.

90-Day Limited Warranty on Service Parts and Accessories

Genuine Ariens brand service parts and accessories are warranted to be free from defects in material
and workmanship for a period of 90 days after the date of purchase. An authorized Ariens dealer will
repair or replace any such part or accessory free of charge, except for labor, during that period.

The duration of all warranties herein applies only if the product is put to personal use around a household or
residence. If the product is put to any business use, agricultural, commercial, or industrial, then the duration
of these warranties shall be 90 days after the date of purchase. If any product is rented or leased, then the
duration of these warranties shall be 90 days after the date of purchase.

Exceptions, Limitations, Exclusions

Customer Responsibilities
Register the product immediately at the time of sale. If the dealer does not register the product, the
customer must complete the product registration card in the literature package and return it to the Ariens
Company, or register the unit online at www.ariens.com.
To obtain warranty service, the original purchaser must:
» Perform the maintenance and minor adjustments explained in the owner’s manual.
» Promptly notify Ariens or an authorized Ariens service representative of the need for warranty service.
« Transport the product to and from the place of warranty service.
« Have the warranty service performed by an authorized Ariens service representative.

To find an Ariens authorized service representative, contact Ariens at:
655 W. Ryan Street
Brillion, WI 54110
(800) 317-5898
(920) 756 - 2141
www.ariens.com
Exceptions and Limitations
« Batteries are warranted only for a period of 12 months after date of purchase, on a prorated basis. For
the first 90 days of the warranty period, a defective battery will be replaced free of charge. If the
applicable warranty period is more than 90 days, Ariens will cover the prorated cost of any defective
battery, for up to 12 months after the date of purchase.

ARIENS COMPANY Con_Tractor_2009
GRAVELY®| STENS® | LOCKE® | NATIONAL® MOWER | BYNORM® | EVERRIDE® | GREAT DANE® 34

22



Exclusions — Items Not Covered by This Warranty

» Engines and engine accessories are covered only by the engine manufacturer’s warranty and are not
covered by this warranty.

» Parts that are not genuine Ariens service parts are not covered by this warranty.

» The following maintenance, service and replacement items are not covered by this warranty unless
they are noted in the Limitations section above: lubricants, spark plugs, oil, oil filters, air filters, fuel
filters, brake linings, brake arms, shoes, runners, belts, scraper blades, shear bolts, mower blades,
mower vanes, headlights, light bulbs, knives, cutters.

* Any misuse, alteration, improper assembly, improper adjustment, neglect, or accident which requires
repair is not covered by this warranty.

» This warranty applies only to products purchased in the United States (including Puerto Rico) and
Canada. In all other countries, contact place of purchase for warranty information.

Disclaimer

Ariens may from time to time change the design of its products. Nothing contained in this warranty shall be
construed as obligating Ariens to incorporate such design changes into previously manufactured products,
nor shall such changes be construed as an admission that previous designs were defective.

LIMITATION OF REMEDY AND DAMAGES

Ariens Company’s liability under this warranty, and under any implied warranty that may exist, is limited to
repair of any defect in workmanship, and repair or replacement of any defective part. Ariens shall not be
liable for incidental, special, or consequential damages (including lost profits). Some states do not allow the
exclusion of incidental or consequential damages, so the above limitation or exclusion may not apply to you.

DISCLAIMER OF FURTHER WARRANTY

Ariens Company makes no warranty, express or implied, other than what is expressly made in this
warranty. If the law of your state provides that an implied warranty of merchantability, or an implied
warranty of fitness for particular purpose, or any other implied warranty, applies to Ariens Company,
then any such implied warranty is limited to the duration of this warranty. Some states do not allow
limitations on how long an implied warranty lasts, so the above limitation may not apply to you.

This warranty gives you specific legal rights, and you may also have other rights which
vary from state to state.

ARIENS COMPANY Con_Tractor_2009
GRAVELY® | STENS® | LOCKE® | NATIONAL® | BYNORM® | EVERRIDE® | GREAT DANE® 35

23



Ariens Company

655 West Ryan Street
Brillion, WI 54110-1072
800-317-5898
www.ariens.com

PARTS AND SERVICE

This product has been expertly engineered and carefully manufactured to rigid quality standards. As with all
mechanical products, some adjustments or part replacement may be necessary during the life of your unit.

For parts and service, contact your local Ariens dealer. To find a dealer in your area, call 1-800-317-5898, or use
the Dealer Locator on our web site, www.ariens.com.

*  For replacement parts, have available the following information:
a. Model Number/Manufacturer's I.D. Number.
b. Description of part.
For Technical Assistance: call 1-800-317-5898.
For a Parts Manual, go to our website: http://www.ariens.com/corporate/Pages/customerservice.aspx

MODEL
NUMBER

SERIAL
NUMBER

DATE OF PURCHASE

THE MODEL AND SERIAL NUMBERS WILL BE
FOUND ON ADECAL ATTACHED TO THE FENDER
UNDER THE SEAT OF YOUR TRACTOR.

YOU SHOULD RECORD BOTH SERIAL NUMBER
AND DATE OF PURCHASE AND KEEP IN A SAFE
PLACE FOR FUTURE REFERENCE.

\ J
4 - N\
Ariens
®
PRODUCT MAINTENANCE LEVEL SERIAL
|960460019 00 | | 120108A001234

————»( 936050 )/ A2346YT

42" Hydro Tractor

FOR SERVICE CALL 1-800-317-5898 CONFORMS TO ANSI B71.1-2003 SAFETY STANDARDS
ASSEMBLED IN U.S.A. 424354
\_ ORANGEBURG, SC 29116 j

24



ve

~ 91162 OS ‘DHNEIONVHO )
vsevey V'S0 NI a3 19WISSY
SAYVANYLS AL34VS €002-}°128 ISNV OL SWHOINOD 868G-21€-008-} 1TvO IDIAHIS HOS

10joe4] OJPAH .2t

5 -~ |
LA9bezZY /(0509€6 o
oHINNN

713a0n

J3aon

»®€CIL00V80L0Z} | | 00 610097096 |

avigas T3A37 IONVNILNIVIN 10Nnaoxd
®suz|1|,o
u
- J

e

‘HNind v SNvd
JON3IHI43H HNOd HNS LIOHANI NN SNvd
SNOA-ZIAHASNOD 13 3IK¥AS 13 IT3IAONW Nd
OHIANNNITLNOLHIHLSIOFIHUNI SNOA-ZAIHAIA

'HN31OVH1 3H10A 30 393IS 31 V1 SNOS

IV HNS JINVINODTVIIA NN HNS SIANOHL
INOS 3143S 13 373AdON NA OHIANNN 31

3193s 3a
OHANWNN

1vHOV.d 31va

3143s 3a
OHIWNN

313d0OW Na
OHIWNN
\_ y,

xdse 99IAI9SIaW0Isnd/sabed/a1el0d109/wod suae mmm//:diy :gem a)Is 840U B za|je ‘sadald ap |[anuew un Jnod
868G-/ 1 £-008- | zajadde :anbiuyos} aouelsisse,| Jn0d
9o91d e| ap uonduosaq ‘g
Jalnioeinuew np 0Jawnu 92UdI919H/e|9pow Np 0JdWNN 'Y
:snoA ap saud zake ‘ebueyoal ap sedaid S8 JIN0d .
868G-/1£-008-1 zojodde :9s1I0INE SJ/BUUOISSOIUOD 8110U Z8l0BIU0D ‘udnaliug,| 18 abueyoal ap sadald s9| Jnod

'sa091d saulenad ap weawaoe|dwal 8] no sjuswalsnle sap
Janoaya,p aulyoew 8110/ ap aljiqenp e| Juepuad airessadsu 819 nad |1 ‘sajiqow saied sap 99Ae siinpoid s8] sno}
Inod swwo) °S10UIS Splepuels Sap 09AE pi0dde us onbuge) 18 ‘spiuane snid S| sulos s8] 99Ae NdHUOI ‘Unpoid 89

4ONVYHO34d 3d S303id S31
13 N3IL3H1N4d1

woo suslie MMM

8685-21€-008
cL0L-0L LS IM ‘uolug
199115 ueAY 1S9\ GG9
Auedwon suauy




4

zinsz

T e ©INVA LYIUD | ;FAIMYIAT | GINHONAE | g TYNOILYN | gINO0T | SNILS | QATIAVHD

ANVAINOO SNIIHY

"90UBPISPI 8P JB}F 8JOA Bp UOHIUO) U
Jenbidde,s jusanad sji0ip saine,p ‘senbyroads xnebg| S}I0Ip S8p BUUOP SNOA dljueIeb 83e)

*snoA e sanbijdde,s sed au Juaanad sajuapasasd suonejwi s3] sed [anbne ‘opoidwi aueseb ap
9ainp ap suonejwi| s3] sed JuasiIoINe, U S}e)d suleHa) "ajdijdxa anueseh 91399 ap aaJnp e| e
a)iwi| 9s anueseb 9|9} aun ‘suauy e anbidde,s aianoanJed uonesijin aun e uonejydepe.p no
apueyosew gjjenb ap ayoidwi aueseb aun nb juosaid 3e39,| ap 10] €| IS "anpueseb 3399 suep

agwadxa 9|99 anb asyne ‘a}1911dxa no ajv1dwi ‘ajueseh aunane aiNSSe, U SUaLlY 9)9190S BT
JHIVININITTddNS FLITIdVSNOdS3Id 3d INId
‘'SnoA e Janbidde,s sed au jusanad sajuspaoaid SuoISN|OXa 18 suole)iwi| s8] seo |anbne ‘sjoalipul ho
sJalnoued sabewwop ap uoisnjoxa | sed jusslioine u sjeje saq “(syyoid ap sapad s sudwod A) sjoalipul no
sJalnoiped ‘sallossaooe sabewwop ap a|gesuodsal NUs) 8419 Jielnes au Ssuslly "8snanjoaep 993ld ajno} ap
Jusweoe|dwal ne no uoljeledal e| e 18 9)ISON}o89p 8}no} ap uonesedal g B 99wl }s8 I8)sIxe Jiesnod
inb ayondwi sijueleb aynoy ap anb isule ‘enueleb 8)399 ap a4} e susally 9}19100s | ap d)ijiqesuodsal e
SIOVINNOA 3d 13 SYN0I23Y 3d SNOILVLINIT
'S9SNaN}09J9P JUSIe] SajuUspeald suondaouod sa) anb sed unone us uayiubis au
sjuswabueyd sa) ‘sanbuqey elep synpoid xne sjuswabueyd sao Jepodde p Auedwo) susuy,p uonebijgo sun
an}jsuod au anueled aysd ap usry “synpold ses ap uondaouod e Jayipow ‘sdwa} us sdws)} ap ‘inad susuy
djjIqesuodsai ap jusg
‘anueleb g
JUBUISOUOD SUOIJEWIO)Ul S| J1US}qO Jnod INSPUSA 3| J8JoEIU0D ‘sAed saljne s9| sueq ‘epeue) ne 1o
(oory opod jueuaidwod) siun-sjelg xne sgjeyoe spnpoud xne nb enbijdde s su anueleb aped .
‘aijueleb 8390 Jed paanoo sed isa,u ‘uoneledal sun JUBYSSSU JUBPIdOE UN,p no aouabiBau aun p
‘10a.100u1 9be|Bas un,p no abejuow un p ‘uonelgle p ‘UoNESI|IIN SSIEANEW dUN P JUBYNSSI JNBJOP INO|
'SI9JIN0 ‘XNeanod ‘seinodwe ‘saleyd ‘@dnood ap sojed ‘adnod ap
sawe| ‘ajuesseo 9)9} e suojnoq ‘abejoel ap sawe| ‘suijed ‘so|jdwas ‘ulaly ap sainjuleb ‘Jueingqies e
al)y ‘Nie e aiyy ‘ainy e saqu ‘ainy ‘saibnoq ‘syuenlgn) : said ney snid seanbipur suoneywi| xne
‘anjueleb 8390 Jed spaanod sed Juos au sajuenins abueyoal ap sa291d 9] }8 OINISS 9| ‘UBIlBUD T
‘anueseb apao Jed sapaAnod sed Juos au susly aulblo,p sed juos au Inb abueyoal ap seoaid s .
anueleb a)990 Jed spoAN0D
sed juos au Jo anueleb aidoid ina| Jed SJUSANOD JUOS , dJBN\-UBDS 18 . D-2AF sjuswadinbg so7 .
‘sed 8JAN0D s8] BU
anueseb a)190 Unsjow np juedlqe; 9| Jed anb sPSAN0D JUOS BU INSJOW SBII0SSOOOE SO }8 SINdJOW S8 »

anueseb 9)309 Jed SJBANOD UOU SIUIOd — SUOISN|IXT]

‘Jeyoe,p ayep e| saide (z]) aznop e,nbsnl ‘esnanjosyap susjeq ano} ap ejeloid ne
1002 9] BILUANOD Sualy ‘sinol 0 e ainauadns isa s|geoldde anueleb ap apouad e| IS ‘Juswaynielb
a9oe|dwal BISS 9SNaN}oaep audjeq aun ‘eiueleb e| ap sinol (0g) sialwald sa| Juepuad ‘jeyoep
alep e| saide siow (z|) 8znop ap apouad aun juepuad anb ‘ejeloid ne ‘saijueleb Juos au saB)Eq SO .
suonejiwi 3o suondaosxy



(44

zins |

GO0z 0I5B~ i0% ©INVA LVIHO | cIAIGYIAT | JWHONAE | gTYNOILYN | gIHO0T | gSNALS | gATIAVHEO

ANVANOO SNIIFY

wod’'susue mmm
L¥12 - 962 (026)
8686 - LL€ (008)
0LLYS UISUODSIAA ‘Uolug
1003 ueky ‘M 659

: B SUBLIY J9J0BJUOD ‘9SIIOINE SUSLY SOIAISS 8p Juejuasaidal un aJ}leuuod Inod

‘'sually Jed 9aibe alleuuolssadouod un Jed gnjoays 2119 Jop anueled ap 8oIAI8S 87 .
‘99njoayd elas anueled snos uonesedal el no nal| np/siaA Jnpoid np podsuel) 9] JaINSSE JIop JNdjayoe] .
‘a11eSS929U

1s8 anueleb snos a21AI8s un IS 9316 sualy Juejuasaidal 9] Jasine Juswapidel JIop INSJSYOET .

‘aliejoldoud np [Snuew 8| 99N 9}ILWLIOUOD US Sinaulw sabe|fal So| }o usnjaus | Janjoays JIop JNdjeyoe] .
S9JUBAINS SUOIHIPUOD XNe aipuodal BIASP [eliul 1nad)ayoe,| ‘anueleb e| ap Ja101auag INnod
‘w9 suale'mmm Jns aubij us Juswadinbg, Jalisibaius no ‘suslly 9}9100S B| B JauInojal B 18
swaubedwoooe p ainjela))l| e| suep aAnol} as Inb juswsaJisibaius,p aued e Jjdwal Jiop sl 8| ‘unpoid 9|
sed aJjs1681ud,u 81IBUUOISSBOUOD 9| IS *9JUSA B] 9P Judwow he Juswajeipawuwi 3inpoad 3| sa43s1baiugy

judl[2 np sajljigesuodsay
suoiIsn|oxa ‘suoijejiwi| ‘suoipdesxy

‘Jeyoe,p ajep e| JueAins sinol 0 ap s sanueleb sao ap d9.np e| ‘Buises| us siw no

2no| }s8 JInpoud un IS “Jeyoe,p ajep e| JueAins sinol 0g ap elas sanueleb sao ap d9.np e| ‘9||dusnpul No
9|eInlawwWod ‘ajoolbe ‘ajjpuuoissajold uodey ap asijin 1sa Jnpoud 9| IS "9oUBPISDI BUN NO B|IDILIOP UN Suep
jouuosiad an e sasiin synpoud sap e.nb juanbidde,s au saide-10 sanueleb sa| s8)N0} Sp d9aInNp B

‘apouad a)199 juepuad ‘BIAN0 p ulew e| ap uoidaoxs,|

e ‘211089208 | N0 abueydal ap a0ald e| Juswaynielb elsoe|dwal no eiaiedal 9s1I0INE SUBLY SJIBUUOIS

-S90U090 UN "}eyoe,p ajep e| JueAIns sinol g ap apouad aun juepuad 8IANSO P UlBW Bp 18 Nelldjew ap

sinejop so| 84u0d sanjueleb Juos sualy anbiew e ap auiblo,p sa110SS9008. }8 abueydal ap saoald s
'S9410SS929¢k S9] }o dbueydal ap sa231d saj unod agywiy sipueseb ap sinol g6

‘SojuBAINS suondaoxs so|

inod jnes ‘(sedaid 18 aiAnso p-utew) auibLo,p Jnajayoe | Jnod siel) sues ela) as Juswade|dwal no uoneledal
)@ ‘191 segnbipul SUOISN|OXd }8 SUOIjB)IWI| ‘SUOIIPUOD SB| UOJes ‘lue||ieop 9291d 8)no} elade|dwal

no eJaledal }@ 8JANLO,p-Ulew ap NO Neldlew ap Nejap N0} elasedos 9SLOINe SUslY SJIBUUOISSOOUOD UN
‘Jeyoe,p a|eniul 8jep e| JUBAINS SUB XNap ap apolad aun juepuad 8JANL0,p-UlEW 8p }8 Neldjew ap Inejop Ino}
21)u0o sualy sanbiew sap Jnajoel; sjinpoud sa] anb aulbuo, p anaj}ayde,| Jueleb (Susuy) susly 919100S e

inajoeu] ap
saALd sinajesi|i3n saj unod
sue xnap ap abeuip.iel aijueles)




(X4

‘Ww $'Ge = 9onod | -- *N-"3 seonod us sesu
-Uop JUOS JuesodwWo9 ap SuoISUBWIP S8| SaIN0l :JNOHVINIY

(@ani 'zo o+l 10€ 3a 3anL) NAN 3A ILIFHONVLA.A LNIOP S¥89¥SLe vEEPY L --
343144V IINYr ¥13a 319NISNI 62097512 X80190L L}

(3INHNO4 NON) 3HIIYYY HIV VY 3HaNVYHO GS/9vS1e rest. ot

HIAVS 44NL 8-G'6 X 8} 34IIHHY NAN G899%5 12 €502 6

N3ISS31 3d NvaAdVYHO €209vSle  82vXLS.¥0lL 8

(LNIW3TN3S IYNIIYIALNY INOY) 3dIHg V H3Ivd 2e89%51e HO¥06 L
(LNIW3T1N3S 3dN3IIHILNY 3N0YH) HNIASSIVHD LYyS9vSie H8.2 9
9-09 X S HNIIHILNY NIAN vE09¥S 12 X22290+ S

IHNIAIYILNY HIV V IHINVYHO 8v/9vS1e ¥066S v

+9 30 IUNIAIYILNY JLNVP V1 3a IT9NISNI LE09¥S 12 X2€L90 1} €
AATVA V130 3dNINANL 1S29%S1e 6€159 2

N3Nd NA IATVA V13d NOHONdVD Ly/9¥S1e 26165 b

NOILdIHOS3a SNV "gvd 'ra0.a

3031d 'ON 3a°ON ON

SN3Nd ® S3INOYH

‘ww ‘Gz = 9onod | -- ‘N-"3 s@onod us savu
-uop uos juesodwod ap suoisuswip s8] s8N0l JNOHVINIH

(SIVONVHL/SIVTIONY) S3031d N TINNVIA 892/¥S1e 0.S¥Er --
(TONDVdS3) HNI1vHIJ01 3a TINNYIN 982/¥S1e 69SYEY --
(SIVONVHL/SIVIONY) HN31vHId0 3A TINNYIA 682/¥Ste 89GYEY --
9’0 @31d-3S0d34.d NISSNOD €LE9YGLZ  82YX922E6 --
NOILVAIHIA JINYINODTVOIA 1219¥512 09699} --
a3ld-3S0d3d.a NISSNOD 9959¥Slg  82¥X18600% --

3SN3HONVY4 3d YIWIHOS ‘3N01v03d SY19¥S512 96€091 Al
NOILO3dId 3a ANOYH ‘INOTvO3d LY2LYS12 ovLLEY €1
HNISSILHOWY ‘INDTvO3A 6699512 olgzer ¢t
3INVINOOTvO3d 8GE/¥S12 YEVLEY LE

SOOHO-3dVd NA JINYINODTvO3d £699¥512 g1822r Ol
314311vd Y13ANOSIOd/HIONYA IA AINYINODTVOAA 6019¥G 12 G00SY | 6
LINIWISSILHIAY.A IINVINODTVOIA 9819¥S12 €960/} 8
LIN3SSIVAV.S 13411 37 JINVINOOTVYO3A LLELYG LS L0SYEY .
NOI1vH3d0.d IINVINOOTvO3d 6599512 8591 L 9

‘A'D HNOLOW NA AINVYINODTVOAd 1GELYG e 155621 S
HNISSILHOWY ‘INDTvO3d SY1.¥S12 L2LLEY v

IvH31vY1 NYANNYd NA IINVINODTvO3d 89€/¥512 OvS2EY €
'D'0 10dV0 NA INVINODTVOAA Lve/vSie LYLLEY 2

"0 10dvO NA JINVINODTYO3A 8v2/vS12 LLLLEY L
NOILdI4OS3a SNAIHY ‘avd rga0.a

303Id "'ON 3A°ON 'ON

JINVINOODTVO3d
61-00 9% 096 LINAOYH 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A 'ON - HNILOVHL



0c

SN3Nd ? S3ANOYH

N~
«©
~

oL 1] 8

=

L €l

!
JINVINODTVI3d
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAON 3A 'ON - HNILOVHL



6l

‘ww Gz = 9onod | -- 'n-"3 seonod us sagu
-Uop JUos JUesodwod ap SUoISUBWIP 3] S3IN0L :INOHVINIY

1INVAV NOISNIdSNS NA 3OVA313d 3911 0c99vS1e €000 10}
JHNYY3S 3A XION V1 H3H1INIO ¥6.9vS 1S 0090€6€L 00t
JOVATT 3d d4000vd 09€9¥S1¢ 042S61 86

G/ X 91-8/€ SIA 1819¥G1¢C 21900041 .6

JOVAIT 30 A4000vd YreovsSie 181561 16

91/S 3INAN3I4 ITIHNOHD LcE9vS1e 8026 | 06

3T13ANOY c6covSle cl616161 68

INNIL3IY 3d 1HOSS3Y 8E99151¢ 0101y 88

91/23NAN34 IT1dNOYD cceovsie 6026} /8

NOISHO1 3d 140SS3Y L6E9YS IS 71€961 Ot

H3IA3T NA IFTINNVYO FIANOIOd 80Y9vGlc  8cvXc6v961 L

‘d"0 IOVATT IA 3HGHV.1 3d IT19INISN 8GE9¥G IS 1€CS61 €
34g4V1 3d IT9NISNT ovelvSie /c0cety 4

NOILdIHOS3d SN3IHY ‘avd ‘ra0.d

3031d 'ON dd°ON 'ON

3SN3IANOL 3a IDVAIT
61-00 9% 096 LINAOYH 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A 'ON - HNILOVHL



8l

!

L6 ‘oY 8p "ON J8Ae ~-2
anjisqns eies 0| ‘JoY ap ON a|qissod 189,Dx

/)

22 xary|

3SN3ANOL 3a IODVAIT
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAON 3A 'ON - HNILOVHL



Ll

‘ww ‘Gg = 9onod | -- 'N-"3 sa8onod us sagu
-uop oS Juesodwod ap suoIsUSWIP S s8N0l :FJNOHVINIH

d3137d

-NOD INFWIOV1dINTd 3A NOZVD ¥ ISNIANOL V1 61L97S12 £08€2Y --
NOIX3aNNOD LYEIYSIe SOv9 Ly --
(LNTONI SVd

3N ITIIANOH/NOTNOG TNV L3 ITTIIANOH/NOHOT
/ANMNOd - LNIWITN3S Y3V L3 'IgHV I19INISNI

‘4311109 LNTONI) NIHANYIN NA 319NISNI 6629512 0./826} --
3dN0D 3d NVILY1d NA IOVAV13d 4000V SYeIYSie 86GGIy  2ve
SIA ETAWAZ 1% 12625k ve

S 1vO t/1-2 X 91-8/€ NO1NOYg 66,9752 9€902Gv.  O¥e

VP EEZ/EX X 2E/€k 3T13ANOY 1G99G 12 veeely 002

"D LNVA3A 37 3HANOANOD 98G59vG1e 0GLE0Y 661

INVA3A NA N3NIN 37 IHANOANOD ¥859vS 12 6vLE0Y 861

VI 2k X 9L/EL X 2g/€) IT13ANOH £829vG 12 ZIELELBL 161

¥/€ X 91-8/€ SIA 18L9VSIE 219000LF  S61

XION 3a 34NYY3IS 3d LHOS 3a Aai-g 68.97S12 00S006E. 681
HIOWY34 37 H3LNOT1D eYEIVSIe 191S61 88}

1H0OSS3Y D3NV IDVAVHENI.A 1ANNVYIA 31 H319YD GE99PS 12 v1280v 25l
dNOL3Y 31 "1aNog 1159¥S12 2.810V  IPlL

IvdIONIEd 31TNOd 3d NOISN3L 3a 31MN0d 80€9VS 12 /61E6L  SPI
NIIA4VD 3d IHNLNIFD 68797512 02661 PPl

"a'0 YNIALOW NA 31094N0D-3AIND 92rovsie 6G2.6L €21

'50 YNILOW NA JI0HYNOD-IAIND Yerorsie 8G2/6L 22l

"Vl YL X 8/2 X 2e/ek 3T13ANOY 1829v5 12 vivIZI6L 6L

I-8/€ 3HNYYIAS V1 HINNOYNOD ‘NOYOS ¥6.9vS 12 0090€6E. 8L
IONVF V1 ‘IN0OY VI 1929vG 12 909881 LI

NO1NO9g LrL9PS12 H868Y  9kI

81-91/S SIA 6197512 0LG000ZL  €LI

TINNVYIN 'NSY HISIVS €2elvSie 6..66} 0.

NO1NOo9g 0L.9%St2 G050V 2. 69

JHNLNIZDOA £099vG 12 £Y 160V 89

IDVAVHEINZ.A 379Y0 ‘FINDIOL 9/¥9vSie 827X86£86 /9
NERECVEEE G099vG e 61601 ¥9

NIF44 3a NOZVD V¥ 3SNAANOL V1 HINHY 66v9vS 1S L.V66} €9
NI344 30 IMOW HANYY L6V9vS1e /Y661 09

(¥6) 431AI ANL ‘IAHYD €019¥512 YOl 65

I X 91-8/€ SIA 2819vS12 9190002 .S

INNILIY 3A “IVILVdS SNTd Z8v9vsie 26066} 95

NOISN3L 3a J1MNOd V1 ‘Svdd 31 61¥9vS1e 6v2.61 GS
IDVYAVYHEINT.A 319Y0 NA 1HOddNS L2YIvrSie 0S2.61 Ly

SIA L609VS 12 62LLE} o

"101344Y NA NOISHOL 3a 1H0SS3Y £2YIrsie 952.6} et
SNIFd4 S3d NOISHOL 3d 1H0SS3H 8/¥9vGIe 0L¥861} A4

DNN 91-8/€ NOYO3 06.9v512 009006~ ov

NIHANYIN Nd J1044N0D-3AIND 19€/¥S1e 02Geer 8¢

VI 9L X 91/€1 X 2¢/€1 IT1IANOY ¥829vSie 9lELEL6} .8
NOISN3L 3d 3ITNOd orvorsSie 6.E.61 9g

S 1vO 2/1-1 X 91-8/€ NO1NO4g G9/9vS1e 290t tes ve

Nno4do3 YS59PS e ¥£2001 €g

NIHANVIN ‘I1MNOd V1 OrrorSie SLV.6} ze

IVILVYAS SNd ‘IT13ANOYH V1 £G629vS 12 069.8} Le

SIA 2619vG1e ¥86EL 1 0¢

ANOD IT ‘TTONIHL V1 1809VS 12 L6V LEL 62

H4N3103143Aa 317 ‘NOILOILOHd V1 0199¥S 12 /GES0Y /2
NOYO3 NIFH4 SY09vSie X2SPOlL1 oC

YN3103143Aa 317 ‘NOISHOL V1 1HOSS3d 91¥9vGIe 920.6} G2
JHONVIA V1 ‘ILLINOSYI V1 G209vGIe XP0ESO L ve
HN3103143a 317 1IHO0HO 31 9629v5 12 /G626 } €2

NnoYyo3 ¥8/9vS1e 005089€/ e

NO1NO4 LEPOPSIE 65596 + 61

NIHANVIA ‘I71vE V1 ‘NIILNIVIA 31 9v09rS e XS8Y0k Gl
NIHANYIN ININIDOT T 8€29vG1e 18281 il

NIJANVIN ‘34adV.d 3319NISSY/ 1 00€9VS 12 2.826} €l
3SN3IA0HY 3A ANV 82e/¥Ste LOLE0Y --

3ANV13a NOZVD ¥ 3SNIANOL LLO9PS 12 08ES0Y FE

4NN 02-9+/2 3T71AANOYH/ITTIINOYYIA 3d WSY LOEIVS L2 €006+ 8
0S2°0 X OL# SIA G/99vG 12 8GE9 LY L

NOISN3dSNS V1 HINHY LYEIPSIE 98166} 9

"a'D NIHANVIN HIHANOD 2199vG 12 90GS0Y €

'5°0 NIHANVIN HIHANOD 81997512 L0SS0P 2

NOZVD Y 3SNIANOL 3a LNIFWIDOT £099vG 12 22YX610507 L
NOILdIHOS3aa SN3IYV ‘av4 rdo.d

303Id "ON 3dON 'ON

3SN3ANOL 3a H31HVI
61-00 9% 096 LINAOHd 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



9l

d ) xe1 of

9z pel

3dSN3ANOL 3Aa H31HVO

61-00 9% 096 LINAOH 3A "ON ‘(006 1009t7096) 0509€6 ITIAOI 3A "ON - HNILOVHL



Sl

‘ww ‘Gz = 99nod | -- 'N-"3 s@anod us sasu
-uop JUOos Juesodwod ap suoIsUSWIP S S8IN0L :FJNOHVINIH

“VIr 2l X 8/€-¢ X ¢¢/€t I1T3IANOY 88¢91G1¢c cl8EEl6l 144

¥/€ X ONN 91-8/€ NO1NO4d 0189¥S1e 21909.¥. 1924
NOISS3HdINOD 3d 14OSS3Y €.¥9vS1e 002861 3%

NOdIN® LGYOvS1e 19961 oy

ONN 81-91/S NI3H4 NOHO3 98/29¥S1e 005008€. A

81-91/S INJWITNVYd3 ¥V NO1NOYd 6819¥S12 cS8ILIL e

393I1S NA 3113AND V1v9vSie 1/6961 ol

S ¥/€ X ONN 8}-91/G NO1NOYd 0619¥Sle LL8LLL 8

393IS NA NOISSIHJINOD 3d 1H0SS3Y ¥.09¥S1e XI8lvcl A
ONN 91-8/€ 1H3SNI OIAV H NI3H4 N0OHO3 /8/9v51¢ 009008€. 9
371V 3A I19WNISNIAT 3d JHOVLLY 1019YvS1e G/90v1 €
10AId 3d LHOddNS 9129vSie 991081 4

3O3IS €0.9¥S1e ologey I

NOILdIHOSs3a SNIIHVY ‘avd 'rao.a

3031d 'ON dd°ON 'ON

393IS NA IT9N3ISN3
61-00 9% 096 LINAOYH 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



vi

393IS NA IT9INISN3

61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAON 3A 'ON - HNILOVHL

HT1LT1SS'9 Xe)-1ees



€l

‘Ww $‘6g = 9onod | -- 'n-"3 seonod ua sasu
-uop uos juesodwod ap suoisuswWIp S| s8N0l :JNOHVINIY

140ddNsS 98€9vG1¢ /61961 0.

811" XG0S X '} 3T13ANOY €81v9vG12C 291661 69

S 1vO ¥1-91/2 137100 Y NI3d4 NOHO3 1629¥51¢ 00£006€L 89
3711N0A 9€e9vS1e LELVGL .9

HY3S € X ¥1-91/2 NOTNOY ¥S/9¥S1e 8%.0c0}. 99

INN3IL3Y 3Ad 13171700 ¢lLS9vSie 67866 | ¥9

¥/€ X 81-91/S SIA 08191S1¢c ¢1S000. 1 €9

‘a0 NOILO3dId 3d 344vd 8EE9¥SG1e SZA4]" 29

‘90 NOILO3HId 33 344vd LEE9VS1C ov.v61 19

-8/ NOYO3 L6,9¥S12C 000}.6€L 09

3T13ANOY ove9vSie 8v.¥61 69

NO1NOo4 6E€9¥S 1S YAZALT 8G

140ddNsS €299vS1¢ S9v.0% PAS)

090" X ££9'I X €64 3T113ANOY ¢lae9vSie 296881 €§

4NN 0g-g/ N0HO3 G6/.9vS1e 0080¥6€L 8]

VI 2l X 8/€-¢ X Al 91/6 3T13ANOY 1629vS51¢C cl8€E8161 14
J1N3A "YN3LO3S Geeovsie cELV61 g€

¥/€ X 91-8/€ SIA 1819¥G1¢c ¢190004 1 8¢

NOILO3HIA 3d LNVTOA NA NYIdVYHO 3d LH3ISNI G999vGlc  8evXVe8y iy 9¢
HN3IH34NI NOILO3HIA 3d 1HOddNS L€SL¥S1e L8502y (44
NOILO3YHId 3d LNVT10A NA N3 1V.Ldvav 11412154 1€/981 4
NOILO34HIAd 3d NOILLVSITVILINI 6099vSlc  8SYvXEV.661 0¢
3INOV1d 30 3H9HVY YeeovSie 6S.¥61 61

NOILO3YHIA 3d 34adVv 8299¥G12 612801 9l

4NN ¥2-8/€ NI3H4 NOHO3 ¢8/.9vS1e 0090¥S€L Sl

8/€ 37713ANOY €009vS1e 00907001 4

“Vr 9L X ¥/ X 2€/S¢ I113IANOY /909¥S1e X6vllcl €l
3IHO0H49 3d NVIAdVHO ¥909v51¢ Xceelel 6

S/-¥0€S1.N dI'TO IT13ANOY €509v51¢ 6¢0000¢ 8

VI 91 X 8/9-1 X 2€/S¢ 3T13ANOY 9909v51¢ X8vLIcl L
10dNAd 33119 3d 4311vd 0G29%¥Slte H99¢9 9

‘a’0 3HOOHA V'13d IT19N3ISN3 €8G9¥G12C 880€01 S

50 3JHO0HA V1 3d F19INISN 2¢8691SG1¢c /80€01 ¥
Nn31ss3 LLEIVSIC 89656 | 4

NOILO34HId 3Ad LNVI0A 86E/vSGlc  8cvXIG8Y Iy }
NOILdIHOS3a SN3IIHV ‘avd 'raod

303Id 'ON dJd'ON 'ON

NOILO34IA v 3a 379N3SN3
61-00 9% 096 LINAOYH 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



cl

o~ 2471 Hdsals xey-buliesys

NOILD34Ia v1 3a 379IN3SN3
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



L

‘uessind snid Jnajow un Jed ajopoyy 99 Jaoe|dwal ap a|qidaosns
19 uone.s g sbbug ‘seanwi auoeded ap 10 UONEOLge) 8P SUOSIE) SBP IN0d ‘8JinNg,| B JNSJOW un,p SUOeLEeA 18 (apniie ‘ayupiuny
‘ainjesodwa)) uopes||iINp SajueIqUIE SUOIIPUOD ‘Uoies]|iinp sajwl| ‘(-019 ‘@ouassa e adwod ‘Inajeingied ‘JuswassIpIo ) ‘UoISSiwpe
‘quawaddeyds ‘e e al}|l}) S8410SS8IJE :(SAIFBHWI| UOU 8)SI|) anb s|8} ‘sinajoey ap aiquiou puelb un Jed anbijdxa,s 8ouaIoIp aneY *(«dNS
Ins» 9|994 no aeu aouessind) aJaindied aulydoew aun NS ajuow 188 |1,nb s10} sun anbloay} 8ouessind es sed addojoap au 8ouassa
e Jnajow 9] anb jnad as | ‘sjuswadinbg sap jJuswauuoouoy e sa|qedljdde XxNejuswauuoIAUS SaWd|qo.d Sp aiquiou Np 18 SISI|1IN JUOS
sinajow sou sajjanbss| NS saulyoew ap aloleA apuelb e ap nual aldwo) "aJine,| B JNajoW Un,p SUOBLBA S8P 18 JUSWBUUOIIOUO) 8p
SUOIJIPUOD SBP 9sNed e Juswwelou d|qre} snid a.39 inad unsjow np 9||9aJ 81niq douessind e "ulW/1009€E dp 8Seq | Ins souessind ap
$9||99 18 UIW/II090€ Sp 9Skeq B| INS $89|ndJed JU0s 9|dnod ap SsindjeA a7 *(S0-200g UOISIADI) G66 LI J¥S Uojas sa9bL0d 18 sanuslqo
910 Juo sanbuoay) seouewlopad s9| 18 (sieaulbul aAjowolny o A18100S) JyS Bl ap (sinsjow suiad sap 81dnod np 18 aouessind g
ap [N9Jed ap ainpadoid) OF6E LM 9P0D NE JUSWSWIOO0D d9nbipul }s8 8o0uUsssa e Jnajow ap d|9poN anbeyd unod ainig souessind e

Jnajow np anbiioay} asuessind e] JUBUISOUOD SUORW.IOU]

€2.£-€€2-008- | uonens x sbbug

:SNOSS8aP-10 8JoWNUd INBJoW 8p Juedlige} 8410A Inod aiql| suoyds|al ap
oJowinu 9| zawe|daJ Inajow ap abueyosl ap 18 89IAI8S ap S8291d Sap Jnod
‘ww ‘G = 8onod |— 'n-"3 seonod

Us S99UUOp JUOS Juesodwod ap suoisuswWIp s8] S8IN0] :JNOHVINTH

Epnilplelel 9v29vsS1e G6v/81 16

L X 91-8/€ SIA 2819¥S1e 919000} 06

¥/€ X 81-91/S NOTNO4 0619¥512 1/8171 /8

G 1-G IVD X ¥ X 02-9+/2 NO1NOg L6L9¥S1Le LEBELL 68
¥/1-1 X 9+-8/€ SIA GZ2.LYS12 029090/} ¥8

J17INH.Q IDNVAIA 3d 3dVdNOS 8YELYS12 /8282y 28
37INH.A IONVAIA 3a 3gNL L119¥512 9G8Y 1 18

L X 81-91/S SIA L0ELY¥S12 906€8 1 6.

("@0) LININ3ddVYHOI.A NVANL 962.vS1e 68509 L2
('9'0) INIFW3IddVYHO3.d NVANL G62.¥S12 GG66G | 0.
JANLINHYD 162.¥S12 16591 69

XNIIONI TS NA HNIATVHO-IHVd €1L19¥512 62997 | 29
ONN 02-¥/1L NOYO3 6..9Y512 00¥0LSEL S

91/2 NI3d4 3113ANOY 009512 0020001 2y

NYANL 3A 39vHY3S 3d 3Ai14g 6909512 X/8VET L .€
S3T130NILI-3Hvd 3a N3Ar 0609%512 081.E} 62
JON3ISS3.A ILINANOD 0.59%¥S12 GELIOY 82

0S2°0 X OL# H SIA G/99%S1e 8GE91 Y 12
HITONVHLI/ZYD S3A AANVINNOD 20v.¥Sle  82vXelvlegy 02
Nv3dvHO ¥SEL¥SLe 8120er 8l

3ON3SS3.A HIOAY3S3Y £659¥512 12000 Gl

3NNod 900.¥Ste 2.vSor 2L

dN3LOW NA J1094NOD IAIND V1 3a I19NISNI 12E9vS12 02EY61 6
XNIIONITIS 8119¥512 £2.671 2

+g-/811-22GSP¥ I1FAON 3 'ON-S89 UNILON ~ --------  =----- L
NOILdIHOS3aa SNIIHY ‘av4 ‘raoa

3031d 'ON 30°'ON 'ON

d4N310N
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A 'ON - HNILOVHL



ol

11716 |Aog-sq xe1-auibus

S3T13ONILI-VHVd
dILV1INJ3V4 LN3NdINO3

/

62
?\ 06

69 . -
: 0z
18 ’, —1z
\. }

d4N310N
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A 'ON - HNILOVHL



‘ww $‘Gg = 99nod | -- 'n-"3 s@onod us savu
-uop juos Juesodwod ap suoisuswIp s8] s8N0l JNOHVINIY

HN3IAN3L-LITVO cc99vSie /8c/0¥  l€¢C

090 X £€9'L X €64" 37113ANOCYH ¢cLae9vSie /96881  0€¢

HN3AN3IL-13TVO NA FI'NO0d 1H40ddNS G/99vS1e ¥9G10¥  9¢¢

NOISSINSNVYH1 NAd 31044N0D-3dINS 68499151¢ 61EE0Y G2

“VYr Ok v/k-1 X 2€/ke 3TTIANOY 12891S1e 0l0clc6L ccc

H101344v.d 1HOSS3d 88G99YG IS /81E0v  1cc

140ddNs G8€9YS1e LEL96L  9l¢

JHIVHINOD 31vad3d 9ev9vrSle  8cvrXl0€l6}  Sle

INVAV N3 31vd4d S00.¥Ste €9¢ley Vvle

3HIISIOHD 3d IANVININOOD 3d NOLNOY €999¥Glc  82hX66.00F €lc

NOTAN 3d 43I1vd 19091G1¢e X€8LOCL |le

3Tvdzd 3d IANVINNOD GOG9YS IS 086007  Olc

3911 19G91G1C 69.00%  60¢

J1IN3A "4N31O3S 0.v9¥S1e 698,61  80¢

13N001 69¥9151¢ 898/61  /0¢

140ddNS L9¥9vS1e /98.61  90¢

VI 91 X 8/G-1 X 2€/G2 IT1IANOY 9909vS51¢ X8v/llcl  G0¢
3a4vO

3d J3I1ONVY1vd 3d 10S NV IANVINNOD GceavSie 81E¥6L 06}

3dNOD H3AIAT ¥2e9vSle L1EY6L 68l

JOVAVHANG.d AH400IvH 6c€91S1e €cev6l 881

37713ANOYH /829¥S1¢c olceclelL /81

INN3134 30 1HOSS3d 8c€9vSic lceEvel 98l

NO1N04 89/9¥S1¢C ¢c90llel G8I

1IN3IWINNOILVLS 3d NIFH4 3d 3IANOIOd L/¥9vSle  G0SXE0v86L  ¥81

INAN34 3SI013HINT /809¥S1¢ /50.€1 €81

31044N00-3dIND 8199vSG1¢C oEveELY 0L

13N001 8099¥Stc PASTA (V) ANwac)

§¢9° NOYOA1 Z3SSNO0d 6vELVS1C vol6ey 991

J1vd3d 3d IT1ONIHL SANVINNOD 3d £2999151¢ 7€0L0Y €91

JOVAVHAING.A T13ddVvd 3d 1HOSS3Y 82¢09¥S1e X60.S01L 19}

JNN313Y 30 43111700 8.19vG12 ¥8v691 091

¥/€ X 8/1 INANI4 ITTIdNOD 0c891S1e ¢l¥0c09.  6S}

H101344v.d 1HOSS3d 6€.9¥S1¢C H.i6vy €SI

2/ X 81-94/S SIA 6619151¢c 80S06v.L €Vl

P/€ X 81-91/S SIA 0819¥Sle ¢lG00041L Gl

81-91/SH NI3H4 NOYO3 68.91S1¢ 00S006€L 9L}

NOILVAIHIA 1H0SS3H V 3911 ¥/.99vSG1¢ cviSty 66

ge'+ X ONN 81-91/S NO1NO4 9089151¢ 02S09.v. c6

31044N09D 3d 31dNOD LE99151¢C 72001 08

S/°€ X 81-91/S H NO1NO4d 86.9¥SG1c Y¥S06v1.L €L

34Hg4V1 3d 3T9NISNT SOV9YSiIe G98.61 ¥9

J1TvA|0Z3advdl 31044N0D 0809%S1¢ 6960€ | 9g

dN3IAN3L-LITVO 0€€9vS1e 9cEv6 1 cs

91-8/€ NI3H4 NOYOT 069vS1¢ 009006€L LS

HN3AN3L-LITVvO NA 31I1N0d LECIG LS /L2Ev61 0S

NO1N04g 99/9vS1¢ 7190L1cL 61

J1vd4d V1 3d 34N1LH3IANOCD LE8ITG LS HE888 ey

1INIWINNOILVLS 3A NIFH4d NAd 3911 €5Y9vSG1e ¢cll6Bl Ge

3 N3 3NOvE LS091G1C +00000c | €¢

NIFdd4 NA 3911 €6997S51¢C 908€0Y 6¢

13ddvd 3d 140SS3Y 805975G1e 6,966 9¢

14OSS3Y ¥G99151¢ 8/9€1¥ Ll

“Vr 9L X 9k/eEk Xee/el 31T3ANoY ¥829151¢S 91€LELGL Gl

310 0£09%S1e X€EBGECI 4

199 OHOL44NL ‘NOISSINSNyHL  ------ -

NOILdIHOS3d SN3IIHV ‘avd 'rao.d

3031d 'ON da°'ON 'ON

LN3INN]VHLINT
61-00 9% 096 LINAOH 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



€5 [eped 9y Xel-oAup

IN3NN]VHLINT
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A 'ON - HNILOVHL



‘ww ‘Gz = 9onod | -- ‘N-"3 s8onod us savu
-uop JU0s Juesodwod ap suoisuawiIp s8] s8N0l JNOHVINIH

‘OO0 ITNLNTT 30 LH3ISNI ¥929vS1e 19¢88l  16¢
8/€ X 02-¥/} H SIA ¥029vS1e 90¥009.1 /8¢
ONN
81-91/S XION 3d IHLN3D 3d IHNHYIS 3a €6/9v51¢ 00S0€6€L  9€¢
VILVdS SN'd SOOHO-3HVvd 6199151¢ 6¢190vr  G€¢
NOrnOY 3d FHOVLLY Eve9vSle 191661 8¢¢
NISSNOD 00¥9¥S1e G6€961L  8l¢
JOIL 9€99vG1¢ 9160¥  Ll¢
¥/€ X ONN 8+-91/5 AH H NO1NOd ¥089¥S 12 ¢lG09.¥v.  €le

‘90 3dNr €9¢9vSlc  8c¥X99¢88l  90¢
‘a0 3adnr c9e9vSle  82ePhXG9¢88lL  S0¢C

3ITOSNOD 3d

JNHO4-31V1d 3d 4N3ISNIOSV.A EEI"IEV\IEISS/V €999151¢ 6.SvIy 96}
81-91/S

NOYO4.d 3HNYYH3S 30 3O3T1LHOS 30 3did9g 68.9151¢ 005006€L  v61

‘d’D ITILNIT 3A LH3SNI 8.991G1¢ 009y |6}

¥/€ X 81-91/S SIA 0819¥51¢e ¢lG000L1L 68l

¥/1-1 X 81-91/G NO1NO9 €8€.vS1¢C 0cs0csv. €81

1N3ISSIVav.S L3411 31 c0€9vS1e /G0€61  ¢8l

311IN0Aa Y0€9¥Gle  8cvXc0lE€6L 181

SISSYHO 0499¥S12C €90Sly 081

371IN0A 3d NOILO3HIA 9G€9vG1¢e leeSelL /L1

8/G X ¥2-01 SIA c999v51¢e 9./00% 9.}

JSH3IAVHL L1€9vS1¢e €vce6l G/l

140ddNS Nd N3ILNOS €LyovS§ie 9¢8961 99l

ONNZ/L X ¥/k H SIA 9019vS1e ceverl  col

3191LSNGINOD 3d 3H13IN3S 91€9¥Glc  8chX6cce6l 191

¥/€ X 91-8/€ SIA 1819%G1¢e cl9000.1  6S}

SId93d 3d 43170N04 10S9YS1¢C ges661 ¢St

IS3IHLIN3IHVd 3d LOAId 9299vS1¢ £208.0%  ISI

1INANOD 3d UNITVHO V1 3d LOdVYO 09€.vS1e ce9ley  0SGL

3SSV1 3d 14H0ddNS LIEOYGLe  8cvXPvecE6l  8EL

d101N9 3d 10dVvO 0€29vSie le6v8lL  LEI

0S2°0 X OL# SIA G299vS1¢ 8GE9ly  0€l

Z/L X 81-91/S SIA 6619751¢c 80506v. | 89

HN3IH3dNS IOV 13LIV.d 3HHVE €¥99151¢e 08ccly 8G

81-91/5 LNYNDO18-0.LNY NOYHOF ¥8.9¥S12 005089€. cs

HN3ISSILHONY 6999¥Glc  ccvX8.8V 1Y VA

¥/€ X 81-91/S SIA /819¥Sle ¢1G090L1 9¢€

HN3LONW 3d 3113N0V1d ¥8€91G1¢ GCl961 1%

"0 YD 3A 3LI0HA NIVIA 411.03rdo 092¢9¥Slc  669XE9C88 I 14

=) 09¢/vSle GGecey 81

90 114D 3A IHONVD NIVIA 411.03rdo 1929rSle  66SXY9¢881 Sl
10dvO /989¥Sle  cevXi0vScy 145
adod 3d nvangvl Lyv/ySle  8chX.iV966} S

NOLLdIHOS3a SNIIHY "gvd rdo.a
303Id "ON 30°ON 'ON
S31NIFON3I/SISSYHO

61-00 9% 096 LINAOYH 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



2J” | bsny-eyje xe}-sisseyo

v

S3LNIFON3I/SISSYHO
61-00 9% 096 LINAOHd 3A "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



‘Ww $'‘Gg = #onod | -- ‘n-"g seonod us sesgu
-uop 1U0S JuesodwWwod ap SUOISUSWIP S8| S8IN0] :JNOHVYINIY

HN3LdNYY3LNI G299vS e 89G/.0v¥ GOl
SIVNYVYH ¥699vS1¢ vSvvoy  cOl
VI 91 X 8/L X 2g/6 31T3ANOY L129vSie 91¥1606L 00t
¥/€ X 02-¥/1 H SIA 20c9vSle (AN (VAN 66
1INVAV LHOddNS 3143.11vE JHOVLLY v.29vS1e 04206} 16
JHNLYIANOD 3A INHO4 3d F1H311vd 6599vS1¢C ¥2/00Y 06
JOVAVHEING.A H319Y0
3d 3OVTIINOYYIA 3a HN3LdNYY3LNI LSY9vSie c08.61 /8
ITNOdNV.A LNVHNOD 30 3SIdd L0C9rSLe [A44 A% 6.
JOVINNTIV.A S319YO S3A SIVNHVYH €ce9vSle 9/¢v61 ML
¥/€ X 81-91/S SIA /819¥G1eC ¢1S090. 1 23]
3IH13NOHOH Lc€lvSie €9/10% 174
3AdJONTTOS ¥629vS 1S 20G¢6}+ (974
INHO4 3d IHNLHIANOD 2¢809¥S1¢c €991€1 cv
¢/ X 02-¥/1 SIA 01corSie 8010cL.1 (874
SIVNYVYH 3d 39VIANNTIV.A 134IL 8999vSG1¢ 8601 0% oY
S3HVHJ S30 4N3LdNYY3ILNIT 0S09vS e XClLL0L} 16>
3NIVHO/310 6€€.VS1e €E61 LY €e
JOVANTIV.A HN3LOVINOD 61E€9¥51¢C 0SE€E6 1 0€
HN31dNYY3ILNI ¥.99vS1¢C SvS1oY 6¢
HION -.}¢ 3a 'V 9 3d ISSVIN 3d 319Y0 cLI9rSlie L6vSv L 8¢
ONN 02-%/} H NOYO3 6./9vS1¢c 00¥01SEL /e
J1aisn4d 00c9vSie 8G1G/.1 9¢
31av0 999vS1e ¥68¢ |y 14
J1d3.11vdg 30 3719y0 9GG9vS1Ie €G2¢001 ve
9SG LN FTNOdNVY €299vS1¢ resiy cc
S3HVHd
S3d LNYHNOO 3d S3SIHd S3A SIVNYVYH 92¢covSie 6G.€81 (4
3SS3Hd IOV TTIINOHHINIA HNILdNHYILNI G0c9rSic 8€19/1 9l
3ld3.11vd 3d Ovd €€corSle 167981 8
¥/€ X ONN 02-¥/1 H NOTNO4 €089vS 1S clv09.v.L 4
314311vd c9l9vSie S9vE9L 5
NOILdIHOS3d SN3IIHV ‘avd 'rao.d
3031d 'ON dJa°'ON 'ON

3NOIH.LO313
61-00 9% 096 LINAOYH 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A 'ON - HNILOVHL



uondo,| sainay,p INs}edIpul,| 99AY

6G

2

e

uondo,| 8II0INX8 AZ| D9AY

4-ssoL
3ANOIYLO313

61-00 9t 096 LINAOYHd 3d "ON ‘(006 1.009t096) 0S09€6 ITIAOI 3d 'ON - HNILOVHL

Ky



€

‘3DV19y0 NA LNIWINNOILONOS NOg
“37HIHNSSY HNOd JOVId NI FLQIUTIN000V) (31,00 wA1dNOOOV) Y + S + g |3ovdavinad
S3SINTH LI INIAIOA STTII  spewreyy proq op nedjqer UNALIANNOS TV Iv+a | JHOHVI
S319IAONY ‘373A0W NA NIILIHINI,T HNOd 1BUIEH SISSEUD ZSvNATIY
$33A3TINT 313 LNO SITT0SI — lv+d
SHNILOIANNOD /AHOHYI
SIONId S311S :anDYVYINTH o g CEGETIREETTT
—O— $33170SI S3ONId .. =
Ssagr?él}-%va\lx;\}\lo%N D O «S1IVd,,  1INJHID | NOILLISOd
0 Q IDVINNTIV.A HNILOVLINOD
| —]

STUVH

] i

NNag |

AION

(FHONVYEHA LS YNELYINOEN) W/L 009€ @ NIN VO SLTOA 8T N

AOLVLS

O HAONOY

JNIALVYINOIY

(AL 009€ @ DD dNV 91-6) (sdinb3 15)
HDYVHD A GNALSAS NA INFNIANTA 3AQIONIT10S FONISS3a
13454v.d ANVOHO

(A1LY11N0V4)
21101NX3
JHIVHOH
AION @ HN3LdNOD
(IYANITAID 378N0OA ¥ SENILOW (41LV.LINOV4)
S314NS S319N08 2)
. JOVANTIV.A 3J1INN
Fonoavl (O——— gex O—
: A EsiZiond

T T T T T T T T T T T T T T T seuey !
sisspy) | z
! =
HN3LOINNOD LNVLINOHIO-LHNOD } g
z
I 2
O w v

P Y A B N |

ANALDANNOD !

NOLLONOf !

T

SRID Ehd

AMION M

&
N

(3dND20 NON) MION [
393IS NA HN3LdNEYILNI

MION T

WION fhd
T AION
_________ d

HHONVT1d

(41L¥1IN0OV4)
EITEEISEETY

AION

40n0d

|
: AION
SH3IA3Y SNVA Svd !
JLNNY3d SH3IA3Y : HION
|
sme A mayi,n 3931@518@1
(31NVH 31va3d) WMION \ !
JOVAVHENT | |
ety —O 1 O—
' : ' I !
‘CD ' O 1 | | I
' ; ' ' I
! 1 : —O ' O—
O | O S |
HHONVTH
r 777777 1
| |
1
o l 378ISN4
: ‘ aDnod
HnawevwnIa 000 oo - -
3QIONTT10S 43LIvE
or1]ifo
- +

4-0THOS

VINIHOS

61-00 9% 096 LINAOYH 3d "ON ‘(006 1.00917096) 0509€6 ITIAOIN 3A "ON - HNILOVHL



g JILNVHYD

L (g F++eeE R SAINYINOSTY5Id
SO 3SN3ANOL Y1 30 TOYAT
S 3SN3ANOL 30 HILHYD
G L | FFFeeeeE R 353IS NA I1INISN3
S — NOLLO3HIA ¥ 3d J19WISNT
L = F++++77F 58 HNILON
(G- 725 LNIWINIVHING
/- SRR SILNIZONT/SISSYHD
Gaf 444444158 INOMLOTTT
g 4225128 VINIHOS

S3d3I1VIN 3ad 319V1L

90914 €| 8p uonduosaq «

8031d B| 9p 0JOWNN »

.(0061.009%096) 0S509€6,, - ITIAON NA OHIWNN -

,ANaloel] , - INpoid «
:SJUBAINS Sluswaublasual s| sinolnoy zeuuop ‘ebueyoal ap sadald sep zepuewwod SNOA anbsioT
-abals 9] snossap ‘g|ie,| INS BIBANOJ} 8S INpoJd NP 8|9powW 8p OJownNu a7
J91|No1ued 8j9pow ap 0Jownu un e inajoel} anbey)

‘uoneoiuapl,| Jayjoe; Jnod apuelb
sn|d 1se 8aJ4luoW BLIBSSIA B “INajoel) 8J10A ap abejuowsp nojle abejuow 8| suep apinb un swwod
|[enuew 89 sed zas||In,N "918yde zaAe SnNoA anb ajopow 9| Juawaloexs Jajuasaidal sed juannad au
suoinjesisn|I sa -abueydal ap sed91d S9| JapuBWIWOD 8P UI0SA( B 3||19/|I puenb unajoell np S8ayd
-e1op op so291d sep uoneoIIUdPI,P SUSAoW SB| D8AB JUdID 9] JIUINO} Jnod SUISSapP 919 B |anuew 89

TANNVIN 3O H3SI11LN LNJININOD



'N-"3 xny swdw
01°22'S0 | 'NoY 0LS¥EY SIvONvHA (4D v

anbnejsolpAH 8Q Inejoell, 9t 0S09€6
sa|epOoN

S923ld saq [onue

3NOILVLISOHAAH 3d HN31OVYHLl




